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Stand pipe *  notillustrated

ltem Description NO
1* |stand pipe up to 250 bar complete 27.01.00
2% |stand pipe up to 250 bar complete 27.04.36
3 |stand pipe up to 250 bar complete 27.01.10
4* |head of stand pipe for compressor type SRT - MOD 27.01.20
5 |head of stand pipe for stationary compressor 27.01.16
6 |seperator tube 27.01.22
7 |riser 27.01.23
8 |tube clamp with fitting 27.01.24
9 |stud bolt M 16 x 38 27.01.25
10 |hexagonscrew M 10x1x15 27.01.26
11 |gasketring A 10 x14 (copper) 3.11.03
12* |shutter an fastening part complete 27.01.30
13 |[shutter an fastening part 27.01.31
14 |[screwpludM12x 15 27.01.32
15 |gasketring A 12 x 18 (copper) 1.11.05
16 |o-ring82x5,5 27.0315
17 |o-ring 55x 3 27.03.16
18 |pipe cock valve "Schmolle" see 21.01.15

19 |drainage tube 8 X 1/1=1200mm with solder tube 27.01.46 27.01.45
20 |solder tube with nozzie 27.01.46
21 |o-ring 11x2,5 26.14.04
22 |union screw R 5/8" 26.14.03
23 |air pipe - pressure retaining valve to stand pipe 27.05.10
24 |tube flange for tube 16 x 3 27.03.01
25 |cutting ring 40.20.09
26 |union nut 40.20.10
27 |adjustable angle screwing 16-5 40.10.12
28 |pressure retaining valve see 17.20.00

30* |stand pipe up to 300bar 27.04.37
31* |stand pipe up to300bar 27.04.38
32 |stand pipe300bar 27.02.11
33* |peaces items 4-17 diverse
34" |peaces item 18 to 22 diverse
40 |o-ring19x25 27.03.00
41 |hexagonnutM 16 27.03.03
42 |lock washer A16 27.03.04




Stand pipe *  notillustrated

[tem Description NO
43 |hexagonnutM 30x 1,5 27.03.11
44 |lock washer A 30 27.03.12
45 |hold clip 27.03.13
46 |hexagon screw M 12 x 30 27.03.14
47 |stud bolt M 12 x 30 4.10.10
48 |hexagonnutM 12 1.10.05
49 |disk 14.70.52
50 |lock washer A12 12.51.03
51 |double hollow screw M 8 16.80.55

52 ring piece 13.11.17
53 gasket ring A 8 x 14 (copper) 5.11.03
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